la marzocco

handmade in florence

PARTS MODBAR STEAM



: 06 - STEAM TAP SYSTEM
la marzocco

handmade in florence




la marzocco

handmade in florence

Item Part number Description

0001 A.5.050 STEAM TIP PRO TOUCH D1,5

0002 H.1.027 O-RING 1,78x7,65 VITON 70 ShA

0003 A-6004-02 PRO TOUCH MODBAR STEAM WAND

0004 P-0061-02 FITTING G3/8F H21 WR22 BRASS TREATED
0005 H.1.044 O-RING 2,62x12,37 PTFE

0006 P-0083-02 BUSHING FLANGED 8,4X12X6 BRASS

0007 M-0130-02 Steam Wand Spring

0008 RONDELLA6X12 WASHER 6,4X12X1,5 S/S A2

0009 M-0160-02 PTFE GASKET 17,5X20X2,5

0010 M-6020-01 STEAM DISPENSER CAP

0011 A-6005-01 STEAM DISPENSER TAP

0012 M-0074-01 THREADED TUBE

0013 M-0151-01 O-RING, STEAM FONT, BASE SEAL, NITRILE
0014 M-0076-01 "18-8 SS GENERAL PURPOSE FLAT WASHER 1-1
0015 M-5002-01 1.5 -12 MOUNTING NUT, 6061 ALUMINUM
0016 A.5.054.01 STEAM TIP PRO TOUCH D1,2

0017 994 REBUILD KIT STEAM WAND MODBAR



08 - STEAM TAP SYSTEM




la marzocco

handmade in florence

Item Part number Description

0001 M-0146-01 SCREW M4X25 HEX HEAD

0002 M-0101-01 S/S SPLIT WASHER FOR M4

0003 M-6023-01 316 ST.ST.SHOULDER SCREW 1/4

0004 M-6016-02 STEAM LEVER BRACKET

0005 995 TAP HANDLE MODBAR STEAM CE WALNUT
0005 990 TAP HANDLE MODBAR STEAM CE MAPLE
0006 M-6017-01 DRIVE SHAFT FOR SEAT VALVE

0007 M-0110-01 O-ring, for steam seat valve drive shaft

0008 M-6018-01 MODBAR STEAM VALVE BODY

0009 P-6014-01 STEAM VALVE SEAL GASKET

0010 M-6030-01 STEAM VALVE SEAL HOLDER TREATED
0011 M-6019-01 STEAM VALVE SPRING

0012 P-0062-01 STEAM VALVE ORING

0013 P-6013-01 FITTING FOR STEAM VALVE

0014 P-0110-01 PUSH-IN FITTING 1/4-NPTF1/4M BRASS TR
0015 T.3.008 FEP TUBE 10/8 mm

0016 P-6018-01 FITTING G3/8M G1/8M WR22 S/S

0017 L100/D WASHER 10X14X1,5 COPPER

0018 993 REBUILD KIT STEAM VALVE MODBAR
0019 992 STEAM VALVE COMPLETE ASSEMBLY

0020 P-0113-01 FITTING STEAM COUPLER MALE



Item Part number Description

0021 H.1.040 OR FOR FITTING STEAM COUPLER MALE



10 - STEAM MODULE SYSTEM




la marzocco

handmade in florence

Item Part number Description

0001 M-6029-01 PANEL, STEAM MOD, FRONT, WITH ENGRAVING
0002 R-6002-01

0003 E-0044-01 Encoder Knob, Inner, for Grayhill Encode
0004 E-0045-01 Encoder Knob, Outer, for Grayhill Encode
0005 M-0100-01 SCREW M3X10 HEX HEAD

0006 E-5011-01 SELECTOR 2 POSITION

0007 E-5012-01 CONTACTS SUPPORT

0008 E-0130-01 CONTACT BLOCK

0009 E-0024-01 USB-A Panel mount connector, 6 cable
0010 M-6021-01 ANODIZED, STEAM FRAME

0011 M-6028-01 PANEL, STEAM MODULE, SIDE COVER
0012 M-5014-01 PANEL, TOP

0013 M-5012-01 Telaietto supporto manopola encoder
0014 E-0032-01 Navigation Joistick Encoder

0015 M-5011-01 Telaietto supporto Display

0016 EA-0008-04 MAIN DISPLAY ASSEMBLY

0017 E-5029-01 BRAIN TO DISPLAY CABLE MODBAR EP
0018 5.120 FOOT. 3/4 DIA RUBBER

0019 M-5004-02 ANODIZED MOUNTING PLATE MODULE



12 - STEAM MODULE SYSTEM




la marzocco

handmade in florence

Item Part number Description

0001 R-6002-01

0002 M-0031-01 SCREW M6X8

0003 M-6026-01 PANEL, STEAM MODULE, MANIFOLD PLATE, WIT
0004 M-5019-01 "Steel Fan Guard for 3.15™ (80 mm) Fan"

0005 M-6027-01 PANEL, STEAM MODULE, ELECTRONICS ENCLOSU
0006 E-5010-01 Fan, 80x80x25mm, 12V, Effizio, Fluid bal

0007 E-0126-01 DUAL SOLID STATE RELAY

0008 E-0127-01 ELECTRICAL FILTER

0009 E-5025-01 POWER SUPPLY, AC-DC, SWITCHING, 15W, 5V,
0010 M-5005-02 PANEL ENCLOSURE ELECTRONICS MODBAR
0011 1.1.151 SCREW M3X4 PHILLIPS ROUND-PAN S/S A2
0012 M-6025-01 PANEL STEAM ELECTRONICS ENCLOSURE COVER
0013 EA-0006-04 MAIN CIRCUIT BOARD

0014 LA050 WATER LEVEL UNIT FOR EE

0015 E-0024-01 USB-A Panel mount connector, 6 cable

0016 M-0100-01 SCREW M3X10 HEX HEAD

0017 E-0128-01 MAIN POWER SWITCH

0018 E-0108-01 POWER INLET ADAPTOR

0019 E.4.127 MORSETTO FEMMINA 12 PORTE

0020 E.4.128 MORSETTO FEMMINA 4 PORTE

0021 946 POWER SUPPLY CABLE MODBAR EUROPE



Item
0022
0023
0023

Part number
944
943
942

Description

POWER SUPPLY CABLE MODBAR AUSTRALIA
POWER SUPPLY CABLE MODBAR UK/ SWITZ.
POWER SUPPLY CABLE MODBAR UK

11



=
LL]
—
n
>
%)
L
—
D
()
o
=
=
<
L]
T
%)
A

2

1




la marzocco

handmade in florence

Item Part number Description

0001 L120_C.02 COMPLETE SIGHT GLASS

0002 L120/1CR SIGHT GLASS DRAIN FITTING

0003 L120/2A WASHER 6,3X12X1 COPPER

0004 L120/2 SCREW M6X10 SOCKET CAP S/S A2

0005 L122/A SIGHT GLASS VITON O-RING 8-162

0006 L122.01 SIGHT GLASS, GLASS D 61,5 THK 5

0007 L122/B SIGHT GLASS GASKET 62x55x0,5

0008 L121 SIGHT GLASS CHROME BEZEL

0009 P-0015-01 "Fitting, 1/4"" stem x 1/4 UNI, push con

0010 L100/1A WASHER 13,5X19X1,5 COPPER

0011 P-5001-01 "Manifold, water inlet,5/8"" thickness -

0012 P-0111-01 PUSH-IN FITT. 90° 1/4-NPTF1/4M BRASS TR
0013 P-0112-01 1/4 BSPT Valved Coupling Body High Temp

0014 L037/3.01 NIPPLE G1/4M-G1/4M WR19 H25.5 BRASS TR.
0015 P-6024-01 TUBE ASSEMBLY, STEAM MODULE, BOILER TO D
0016 P-6023-01 TUBE ASSEMBLY, STEAM MODULE, BOILER TO D
0017 P-0029-03 Tube assembly, Steam module, Sight glass

0018 P-6020-01 TUBING, STEAM MODULE, SIGHT GLASS TO BOI
0019 P-6022-01 TUBE, STEAM MODULE, BOILER TO DRAIN

0020 L134 FITTING G1/8F H14 WR14 D4 BRASS

0021 L134/4 FERRULE BLIND 8X4 TREATED



Item
0022
0023
0024
0025
0026
0027
0028
0029
0030
0031
0032
0033
0034

Part number

P-6026-01
P-0093-01
P-0127-01
B.2.026
A.5.077
L100/H
P-6027-01
L100/D
A.5.156
P-6019-01
B.2.027
T.1.017
P-0026-01

Description

BALL VALVE, 1/4"MBSPP X 1/4" FBSPP

Hose barb x male pipe, 90, forged. 3/1
SOLENOID VALVE 3 WAY D2,5 24V

COIL SOLENOID VALVE 24

CANOTTO 316L C/O-RING PER EV MODBAR
PLUNGER SOLENOID VALVE 3 WAY VITON
ELBOW FITTINGG 1/8 M -G 1/8 F

WASHER 10X14X1,5 COPPER

NIPPLE G1/8M-G1/4M WR17 S/S

TUBING, STEAM MODULE, CHECK VALVE TO BOI
CHECK VALVE H27,5

TUBE H20 TEE - THERMOSTATIC VALVE GB5

Tube assembly, Steam module, Inlet to fi

14



16 - STEAM MODULE SYSTEM

15



la marzocco

handmade in florence

Item
0001
0002
0003
0004
0005
0006
0007
0008
0009
0010
0011
0012
0013
0014
0015

Part number
P-6021-01
F.1.018.01
L180/1
B.2.025
F.1.019
1.1.006
B.3.001
H.1.001
B.2.013.01
L100/1A
T.1.017
P-0097-01
L338/L100.01
P-0078-01
L193.02

Description

TUBING, STEAM MODULE, BOILER TO PRESSURE
CUP SAFETY VALVE W/DRAIN TUBE

WASHER 22X17X1,5 COPPER

SAFETY VALVE G3/8 2,5 BAR TEA

SAFETY VALVE PROTECTION CUP COVER
SCREW M4X8 PHILLIPS BUTTON HEAD S/S A2
BUSHING FLANGED 5X9X6,5 PTFE

O-RING 1,78X3,69 FKM 70 SH

ANTI-SUCTION VALVE SHAFT TREATED
WASHER 13,5X19X1,5 COPPER

TUBE H20 TEE - THERMOSTATIC VALVE GB5
ANTISUCTION VALVE SILICONE TUBE

CABLE TIE 120x2,5MM HIGH TEMPERATURE
T FITTING FOR SILICONE TUBE

VACUUM BREAKER VALVE G1/4M TREATED

16



18 - STEAM MODULE SYSTEM

17



la marzocco

handmade in florence

Item Part number Description

0001 M-5003-01 Bracket, Boiler Mounting, Universal

0002 A.5.016.01 PLASTIC FASTENER 750X7.5

0003 M-6022-01 INSULATION, STEAM BOILER

0004 A-6006-01 STEAM BOILER ASSEMBLY

0005 E-5008-01 thermostat CAMPINI without red pin

0006 F.9.002 BRACKET SAFETY THERMOSTAT CAMPINI TY60
0007 LR360 1-1/4 HEATER ELEMENT GASKET

0008 E-6004-01 HEATING ELEMENT W2500 V220 CM17 1-1/4
0009 L100/1A WASHER 13,5X19X1,5 COPPER

0010 L037/3.01 NIPPLE G1/4M-G1/4M WR19 H25.5 BRASS TR.
0011 E.1.005 TEMPERATURE PROBE PT1000 100MM

0012 LA052 WATER LEVEL PROBE

0013 A.5.022 CAP G1/4 H15,5 WR19 S/S

0014 P-0049-01 Raccordo 3/4 maschio x 3/4 femmina a gom
0015 L180/1 WASHER 22X17X1,5 COPPER

0016 L305/N.01 NIPPLE G3/8M-G3/8M WR20 H31 BRASS TR.
0017 P-6016-01 FITTING G1/2M- G3/8M WR27 INOX

1000 SA665



20 - DRAIN TRAYS

i 10
g

MTHER ST7EL ANWNTY TORETET TR ATTONE




la marzocco

handmade in florence

Item Part number Description

0001 1100 TRAY DRAIN MODBAR STEAM COMPLETE

0002 C.1.410 GRID DRAIN MODBAR STEAM

0003 C.1.398 TRAY DRAIN MODBAR

0004 L037/2PGR HOSE FITTING G1/2 WR22 D20 Di16 BRASS
0005 L312 HOSE CLAMP

0006 L308 CLEAR ARMOURED DRAIN HOSE

0007 987 TRAY DRAIN MODBAR COMPLETE

0008 C.1.399 GRID DRAIN MODBAR

0009 C.1.276 TRAY DRAIN MB 20X18X3 RECESSED

0009 C.1.277 TRAY DRAIN MB 30X18X3 RECESSED W/ DISCH
0009 C.1.368 TRAY DRAIN MB 40X18X3 RECESSED W/ DISCH
0009 C.1.371 TRAY DRAIN MB 20x18x3

0009 C.1.372 TRAY DRAIN MB 50X22X3 RECESSED W/DISCH.
0009 C.1.373 TRAY DRAIN MB 60X22X3 RECESSED W/DISCH.
0009 C.1.377 TRAY DRAIN MB 40X18X3 RECESSED W/RINSER

0009 C.1.378 TRAY DRAIN MB 60X22X3 RECESSED W/RINSER



